Bear Creek Watershed Association
Wastewater Treatment Facility Information Sheet 05

Town of Morrison

Facility: Morrison Water Reclamation Facility

TYPE OF PERMIT

Domestic-Minor Municipal, Mechanical Plant, Renewal

Permit Number:

CDPS Permit No.: CO-0041432

Permit Issue Date

7-24-09

Permit Expire Date

Applied for a new 5 yr permit 4-22-14

Facility Location:

Intersection of C-470 and Morrison Rd - NE corner. SE1/4 of SW1/4,
Sec 36, T4S, R70W. Latitude 39.65435 Longitude 105.1798

SIC Code:

4952 Sewerage System

Facility Classification:

Class B per Section 100.5.2 of the Water and Wastewater Facility
Operator Certification Requirements

Facility Hydraulic Capacity:

0.35 MGD (Peak Hour Hydraulic Capacity 1.05 MGD)

Facility Organic Capacity:

876 Ibs. BOD5/day

Other Permit Parameters:

TSS = 30 mg/I (30-day average), Total Ammonia (monthly) ranges
from 7.7-13 mg/|, E. coli = 169 cts/100ml, Temperature report,
BOD5 (30-day average) = 30 mg/I

Treatment Works:

A new Sequencing Batch Reactor facility was put on line 9/25/2013.
It includes a mechanically cleaned fine screen (1/4"openings) with

a screening washer press (with a manual bar screen provided as
backup), a 3-inch Parshall flume (within a 9-inch Parshall flume),
ultrasonic flow sensing, a mechanical vortex grit chamber, grit
pump, and grit classifier. After screening, grit removal, and odor
scrubbing uses granular activated carbon, a lift station with three
pumps (using variable frequency drives for energy efficiency) pumps
flow to parallel Sequencing Batch Reactor basins. Each basin in-
cludes a pre-react zone and a combination aerobic/anoxic/settling
zone. Cycling of fine bubble aeration and anoxic treatment with pre-|
determined settling and decanting periods provides robust nitrifica-
tion, denitrification, and clarification. After clarification, two fully
redundant ultraviolet light (UV) contactors are used to disinfection
the water before discharge into Bear Creek.

Lift Stations:

None

Service Areas:

Town of Morrison, City and County of Denver Red Rocks (Contract),
Mt. Carbon.

Compliance Schedules

none

Industrial Pretreatment Program

There are no categorical discharges, but discharges with significant

volumes are regulated pursuant to the Town Code section 8-3




Town of Morrison.

2014 Service Area Population Esti-

433 (243 EQR)

2035 Service Area Population Esti-
mate:

An additional 100 residential EQRs + 80 commercial EQRs west of
the Hogback, and as many as another 2,300 EQRs in the Mount
Carbon Metro District (NE of the intersection of C-470 and Mor-
rison Road). The Utility Plan assumes 3 people per residential

2014 Average Daily Effluent Treated:

.071 MGD

Plant Expansion:

New plant completed in 2013; no other plant expansions

Discharge Point:

As shown in permit - 001A, Latitude 39° 39’ 11.27”N, Longitude
105° 10’ 39.78”W; Outfall at Latitude 39.652993, Longitude -

Waterbody Identification:

Bear Creek, Mainstem of Bear Creek from Harriman Ditch to the
inlet of Bear Creek Reservoir

Receiving Water Designation

COSPBEO1 B, Bear Creek.

Receiving Water Classification
(Segment):

Ag. Life Cold 2, Recreation E, Water Supply, Agriculture

Threatened and Endangered Species

None

Control Regulation #74

Because the discharge from this facility ultimately impacts Bear
Creek Reservoir, it is subject to the Bear Creek Control Regula-
tion, Regulation 74. This regulation imposes a total phosphorus
concentration limitation of 1.0 mg/l on all dischargers in the wa-
tershed. In addition, the regulation specifies a mass limitation for
dischargers of record.

Control Regulation #74 Wasteload
Allocation

Cumulative annual limitation is 600 pounds of total phosphorus

Control Regulation #74 Total Phos-
phorus Limit

1.0 mg/l as monthly average

303(d) Listing Regulation #93

None

Temporary Modifications

None

Water Quality Pollutants of Concern

Biological Oxygen Demand, Total Suspended Solids, E. coli, phos-
phorus, ammonia, nitrogen, and temperature

Water Quality Assessment

WQCD 9-11-2012 completed for Bear Creek, Troublesome Gulch,
Mount Vernon Creek, and an unnamed tributary to Bear Creek,
near the Evergreen Metropolitan District Wastewater Treatment
Facility (WWTF), Bear Creek Cabins WWTF, Kittredge Sanitation
and Water District (S& WD) WWTF, West Jefferson County Metro
District WWTF, Genesee Water and Sanitation District WWTF,
the Forest Hills Metropolitan District WWTF, and the Town of
Morrison WWTF.

BCWA Factsheets BCWA Factsheet 34 - New Morrison Water Reclamation Facility,
BCWA Factsheet 26 BCW Demographics, BCWA Factsheet 41
Wastewater Demographics

Web Site http://town.morrison.co.us/




Town of Morrison





<<

  /ASCII85EncodePages false

  /AllowTransparency false

  /AutoPositionEPSFiles true

  /AutoRotatePages /None

  /Binding /Left

  /CalGrayProfile (Dot Gain 20%)

  /CalRGBProfile (sRGB IEC61966-2.1)

  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)

  /sRGBProfile (sRGB IEC61966-2.1)

  /CannotEmbedFontPolicy /Error

  /CompatibilityLevel 1.4

  /CompressObjects /Tags

  /CompressPages true

  /ConvertImagesToIndexed true

  /PassThroughJPEGImages true

  /CreateJobTicket false

  /DefaultRenderingIntent /Default

  /DetectBlends true

  /DetectCurves 0.0000

  /ColorConversionStrategy /CMYK

  /DoThumbnails false

  /EmbedAllFonts true

  /EmbedOpenType false

  /ParseICCProfilesInComments true

  /EmbedJobOptions true

  /DSCReportingLevel 0

  /EmitDSCWarnings false

  /EndPage -1

  /ImageMemory 1048576

  /LockDistillerParams false

  /MaxSubsetPct 100

  /Optimize true

  /OPM 1

  /ParseDSCComments true

  /ParseDSCCommentsForDocInfo true

  /PreserveCopyPage true

  /PreserveDICMYKValues true

  /PreserveEPSInfo true

  /PreserveFlatness true

  /PreserveHalftoneInfo false

  /PreserveOPIComments true

  /PreserveOverprintSettings true

  /StartPage 1

  /SubsetFonts true

  /TransferFunctionInfo /Apply

  /UCRandBGInfo /Preserve

  /UsePrologue false

  /ColorSettingsFile ()

  /AlwaysEmbed [ true

  ]

  /NeverEmbed [ true

  ]

  /AntiAliasColorImages false

  /CropColorImages true

  /ColorImageMinResolution 300

  /ColorImageMinResolutionPolicy /OK

  /DownsampleColorImages true

  /ColorImageDownsampleType /Bicubic

  /ColorImageResolution 300

  /ColorImageDepth -1

  /ColorImageMinDownsampleDepth 1

  /ColorImageDownsampleThreshold 1.50000

  /EncodeColorImages true

  /ColorImageFilter /DCTEncode

  /AutoFilterColorImages true

  /ColorImageAutoFilterStrategy /JPEG

  /ColorACSImageDict <<

    /QFactor 0.15

    /HSamples [1 1 1 1] /VSamples [1 1 1 1]

  >>

  /ColorImageDict <<

    /QFactor 0.15

    /HSamples [1 1 1 1] /VSamples [1 1 1 1]

  >>

  /JPEG2000ColorACSImageDict <<

    /TileWidth 256

    /TileHeight 256

    /Quality 30

  >>

  /JPEG2000ColorImageDict <<

    /TileWidth 256

    /TileHeight 256

    /Quality 30

  >>

  /AntiAliasGrayImages false

  /CropGrayImages true

  /GrayImageMinResolution 300

  /GrayImageMinResolutionPolicy /OK

  /DownsampleGrayImages true

  /GrayImageDownsampleType /Bicubic

  /GrayImageResolution 300

  /GrayImageDepth -1

  /GrayImageMinDownsampleDepth 2

  /GrayImageDownsampleThreshold 1.50000

  /EncodeGrayImages true

  /GrayImageFilter /DCTEncode

  /AutoFilterGrayImages true

  /GrayImageAutoFilterStrategy /JPEG

  /GrayACSImageDict <<

    /QFactor 0.15

    /HSamples [1 1 1 1] /VSamples [1 1 1 1]

  >>

  /GrayImageDict <<

    /QFactor 0.15

    /HSamples [1 1 1 1] /VSamples [1 1 1 1]

  >>

  /JPEG2000GrayACSImageDict <<

    /TileWidth 256

    /TileHeight 256

    /Quality 30

  >>

  /JPEG2000GrayImageDict <<

    /TileWidth 256

    /TileHeight 256

    /Quality 30

  >>

  /AntiAliasMonoImages false

  /CropMonoImages true

  /MonoImageMinResolution 1200

  /MonoImageMinResolutionPolicy /OK

  /DownsampleMonoImages true

  /MonoImageDownsampleType /Bicubic

  /MonoImageResolution 1200

  /MonoImageDepth -1

  /MonoImageDownsampleThreshold 1.50000

  /EncodeMonoImages true

  /MonoImageFilter /CCITTFaxEncode

  /MonoImageDict <<

    /K -1

  >>

  /AllowPSXObjects false

  /CheckCompliance [

    /None

  ]

  /PDFX1aCheck false

  /PDFX3Check false

  /PDFXCompliantPDFOnly false

  /PDFXNoTrimBoxError true

  /PDFXTrimBoxToMediaBoxOffset [

    0.00000

    0.00000

    0.00000

    0.00000

  ]

  /PDFXSetBleedBoxToMediaBox true

  /PDFXBleedBoxToTrimBoxOffset [

    0.00000

    0.00000

    0.00000

    0.00000

  ]

  /PDFXOutputIntentProfile ()

  /PDFXOutputConditionIdentifier ()

  /PDFXOutputCondition ()

  /PDFXRegistryName ()

  /PDFXTrapped /False



  /CreateJDFFile false

  /Description <<



    /BGR <>

    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>

    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>

    /CZE <>

    /DAN <>

    /DEU <>

    /ESP <>

    /ETI <>

    /FRA <>

    /GRE <>



    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)

    /HUN <>

    /ITA <>

    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>

    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>

    /LTH <>

    /LVI <>

    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)

    /NOR <>

    /POL <>

    /PTB <>

    /RUM <>

    /RUS <>

    /SKY <>

    /SLV <>

    /SUO <>

    /SVE <>

    /TUR <>

    /UKR <>

    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)

  >>

  /Namespace [

    (Adobe)

    (Common)

    (1.0)

  ]

  /OtherNamespaces [

    <<

      /AsReaderSpreads false

      /CropImagesToFrames true

      /ErrorControl /WarnAndContinue

      /FlattenerIgnoreSpreadOverrides false

      /IncludeGuidesGrids false

      /IncludeNonPrinting false

      /IncludeSlug false

      /Namespace [

        (Adobe)

        (InDesign)

        (4.0)

      ]

      /OmitPlacedBitmaps false

      /OmitPlacedEPS false

      /OmitPlacedPDF false

      /SimulateOverprint /Legacy

    >>

    <<

      /AddBleedMarks false

      /AddColorBars false

      /AddCropMarks false

      /AddPageInfo false

      /AddRegMarks false

      /ConvertColors /ConvertToCMYK

      /DestinationProfileName ()

      /DestinationProfileSelector /DocumentCMYK

      /Downsample16BitImages true

      /FlattenerPreset <<

        /PresetSelector /MediumResolution

      >>

      /FormElements false

      /GenerateStructure false

      /IncludeBookmarks false

      /IncludeHyperlinks false

      /IncludeInteractive false

      /IncludeLayers false

      /IncludeProfiles false

      /MultimediaHandling /UseObjectSettings

      /Namespace [

        (Adobe)

        (CreativeSuite)

        (2.0)

      ]

      /PDFXOutputIntentProfileSelector /DocumentCMYK

      /PreserveEditing true

      /UntaggedCMYKHandling /LeaveUntagged

      /UntaggedRGBHandling /UseDocumentProfile

      /UseDocumentBleed false

    >>

  ]

>> setdistillerparams

<<

  /HWResolution [2400 2400]

  /PageSize [612.000 792.000]

>> setpagedevice



